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PROTOCOL

OF INITIAL TESTING OF PRODUCT TYPE
Ne ITT-15.30/06"™ January 2016

The test is performed in accordance with Part Two of the Ordinance on the Essential
Requirements and Conformity Assessment of Construction Products, which introduces
Directive on construction products (CPD) 89/106/EEC of the Council of the European Union

Name of the product

Window, made of aluminum profiles “VIVA ALUMINIUM
SYSTEM?™ Sliding system S28

Manufacturer and assignor VIAS Ltd..
The town of Shumen, 68 A Rishki prohod Blvd.
Place of production VIAS Ltd,

The town of Shumen, 68 A Rishki prohod Blvd.

Assessment document

Contract 40/ 2015

Assessing conformity system

System “3" under Annex ZA of BJIC EN 14351-
1:2006+A 1:2010/NA:2015/NA:2015

Existing requirements

3 — hygiene, health and environmental protection
4 — safety operation
5 — noise protection

Test sample

One piece of window with overall dimensions 1600/1500 mm. Detailed
data for the tested fragment - listed in Annex 1

Date (period) of assessment

From 24" November 2015 to 22 December 2015

Result

The provided sample of aluminum profiles window “VIVA
ALUMINIIUM SYSTEM™ sliding system S28 is class 0 of Water
tightness. class C2 of wind load resistance, class 2 of air permeability;
It has rated index of sound transmission: Ry (C; Ci) =27 (-1; -2) dB.

Signature: /illegible/

Head of testing laboratory by Building Researching Institute

Chief assistant engineer Tsv. Gyurova

Manager of Building Researching Institute
Signature: /illegible/
Prof. Dr. Engineer R. Guglev

Fhis protocol consists of 12 sheets. Extracts of the record can be copied only after a written consent given by Building Researching Institute Ltd.
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3. Hygiene, health and environmental protection
Test data:

No Index Unit Test method Test results Requirements
under the technical

specification

I 2 3 4 5 6

I. | Water tightness at static class BDS EN 0 BDS EN 12208
pressure* P=100 Pa 1027 Requirements are
Method A listed in Annex 2

of the Protocol

*Detailed test results are listed in Annex 2.

4. Safety operation

Test data:

No Index Unit Test method Test results Requirements under
the technical
specification

I 2 3 4 5 6
I. Wind load resistance *

1.1 | Deformations(f) of the BDS EN 12210
wing to the frame at wind For class C2:
load to pressure P== 800 Pa P=+ 800 Pa and

mm BDS EN f<1/300 L
- I vertical axis (p. 2): 12211 +1.94/-1.24 <+5.07
- 11" vertical axis (p. 5); +4.38/-4.02 <£5.07
- 1" vertical axis (p. 8): +1.17/-0.33 <+5.07

1.2 | Behavior at 50 times - BDS EN The functional | BDS EN 12210
repeated positive and 12211 qualitiesand | Preserving of the
negative pressure of 400 casing joints functional
Pa are preserved qualities of the

window and the
casing joints

1.3 | Safety during storm with a - BDS EN The functional | BDS EN 12210
single pressure 1200 Pa 12211 qualities and | Preserving of the

casing joints functional
are preserved qualities of the
window and the
casing joints

*Detailed test results are listed in Annex 3.

Signature: /illegible/
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5. Noise protection
Test data:

No Index Unit Test method Test results Requirements under the
technical specification

| 2 3 4 5 6

1. | Insulation of air noise* - dB BDS ENISO | 27 (-1;-2) -

assessed index of sound 10140-2

transmission
Rw (C Ctr)* B

*Detailed test results are listed in Annex 4.
** The weighted index of sound transmission, Rw (C; Cy) dB, shall be determined according
BDS EN ISO 717-1

6. Energy savings and heat preservation (Energy efficiency)

Test data:
No Index Unit Test method Test results Requirements under the
technical specification
| 2 3 4+ 5 6
I. | Air permeability* class BDS EN 2 BDS EN 12207
1026 The requirements are

listed in Annex 5 of
the Protocol

* Detailed test results are listed in Annex 5

Applicable technical documentation

b/IC EN 14351-1:202006 + A1:2010/ NA:2015 Windows and doors - Product standard, performance

bJIC EN 12211:2003

bJIC EN 12211:2003

bJIC EN 1027:2003
5J1C EN 1026:2003

bJ1IC EN ISO 10140-2:2010

bJIC EN 12210:2003

Signature: /illegible/
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characteristics - Part 1: Windows and external
pedestrian doorsets without resistance to fire and/or
smoke leakage characteristics

Windows and doors - Resistance to wind load - Test
method

Windows and doors - Resistance to wind load - Test
method

Windows and doors - Watertightness - Test method
Windows and doors - Air permeability - Test method

Acoustics - Laboratory measurement of sound
insulation of building elements - Part 2: Measurement
of airborne sound insulation

Windows and doors - Resistance to wind load.
Classification
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BJIC EN 12208:2003 Windows and doors - Watertightness —
Classification
bJC EN 12207:2003 Windows and doors - Air permeability -
Classification
BJIC EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings
and of building elements - Part 1: Airborne sound

insulation

Test conducted by:

I. Eng. O. Savov: Signature: /illegible/
2. Chief assistant engineer K. Glushkova: Signature: /illegible/
3. Prof. eng. B. Sapunov Signature: /illegible/

Head of testing laboratory by Building Researching Institute
Signature: /illegible/

Chief assistant engineer Tsv. Gyurova

Affixed stamp of LOS by NISI LTD
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Annex |
Data of tested window

Name of the product: Window, made of aluminum profiles “VIVA ALUMINIUM
SYSTEM?” Sliding system S28

Description of the test sample: window with two horizontal sliding wings:
- Overall dimensions — 1600/1500 mm
- Glazing — glazing unit with a total thickness 20 mm (4 mm white glass, 12 mm air gap,
90% Argon filled, 4 mm Sinergy glass):

- Aluminum profiles
e Double frame — 2802
e Sliding wing —2803;
e Cover wing —2805;

- sealants:
e (02 —ram rubber

Note: Detailed drawings of the test sample are shown on the pages 6 and 7.

Signature: /illegible/
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ALUMIMIUM
s¥YsTeEMSs

SLIDING SYSTEM 828

Page 6 of 12

9 < 1600

Signature: /illegible/
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Annex 2

Water tightness at static pressure — BDS EN 1027

1. Conditions and details of the test apparatuses

The test is conducted on a stand system “Rosenheim” type “VH AE™ of company “HOLTEN",
located in the Building Physics Laboratory by NISI LTD. The stand consists of chamber and
measuring and control board. The measuring chamber is airtight and only -side opened.
Closure on this side is done by appropriate attaching of the window tested., oriented with its
external side to the chamber.

The tested window (sample) is fastened to the spacers ( the sides of the chamber), by means of

manual clamps. Good sealing between the window frame and walls of the chamber is achieved
by micro-porous rubber seals.

Quantity of the water — 2 dm? at | m*min

The air temperature in the chamber and laboratory t = 16 °C
Air humidity in the laboratory 65%

2. Test results

Difference in Lasting, Observation Classification Requirements
pressure min results of the BDS EN 12208
between the inner surface of
chamber and the the window
outer side of the
window
Pa
- - - 0 no requirement
0 15 Leak water after the 1A Do not leak a water
second minute 15 min

Signature: /illegible/
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Annex 3

Wind resistance load — BDS EN 12211

1. Conditions and details of the test apparatuses

The testing stand and chamber are in accordance to Annex 2
The air temperature in the chamber and laboratory t = 15 °C
Air humidity in the laboratory 72%

2. Test deformation

The measurement of the deformation (relocations) of the linear elements at the height of the
window wings is performed by means of timer indicators for relocation type TGL 7682
(produced by SUHL - Germany) to an accuracy of 0.01 mm

N\

1600

Arrangement scheme of the clock indicators

Signature: /illegible/
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Test results

Page 10 of 12

Difference in pressure between the I* vertical axis
chamber and the external side of the F (foer) in point 1, F (foer) in point 2, F (foer) in point 3,
window Mm mm mm
Pa
-+ 400 /- 400 +0.56/-1.28 +1.15/-1.05 +0.39/-0.67
(+0.16/-0.34) (+0.20/-0.51) (0.34/-0.49)
+ 800 / - 800 +1.18/-1.73 +3.20/-2.94 +1.34/-1.21
(+0.34/-0.44) (+0.49/1.09) 67(+0.79 /- 1.14)
II* vertical axis
F (foer) in point 4, F (foer) in point 5, F (foer) in point 6,
Mm mm mm
+400 /- 400 +2.58/-2.49 +1.55/-3.56 +2.08/-1.88
(+1.16/-0.16) (+1.07/-0.135) (+1.18 /-0.05)
+ 800 /- 800 +2.61/-3.60 +7.12/-7.30 +2.92/-2.95
(+0.24/-0.36) (+0.32/-1.12) (+1.23/-1.36)
I[I" vertical axis
F (foer) in point 7, F (foer) in point 8, F (foer) in point 9,
Mm mm mm
+400 /- 400 +1.25/-1.33 +2.60/-2.08 +1.51/-1.47
(+0.24 /-0.59) (+0.54 /-0.96) (+0.86/-1.08)
+ 800/ - 800 +2.88/-1.62 +3.84/-2.39 +2.46/-2.50
(+0.54/-0.61) (+1.02/-1.05) (+1.52/-1.64)

3. Testing of repeated positive and negative pressure
The test is performed at pressure of + 400 Pa, repeated 50 times.
No defects and damages, affecting the operational qualities of the window, were ascertained during
the test of 50 times repeated positive and negative pressure of 400 Pa, showing the behaver of the

window in case of a wind impact (pressure and section)

4. Safety Test (storm)
The test is performed by single positive and negative pressure + 1200 Pa.
No damages. affecting the functional qualities and the completeness of the facade element, were

ascertained during the test for safety in case of a storm.

Signature: /illegible/
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Annex 4

Sound transmission — BDS EN ISO 10140-2, BDS EN ISO 717-1

1. Conditions and details of the test apparatuses
The test is performed in Building Physics Laboratory:
o Air temperature in the chambers t = 12 °C ; humidity — 69%:
o Height level chamber V = 170 m’;
o Low level chamber V=119 m?;
o Filling wall with Rw = 50 dB:
o Acoustic equipment of company Bruel & Kjaer — Denmark:
- Building acoustic analyzer type 4418
- Microphone type 4166
- Microphone preamplifier — type 2916:
- Sound source type 4224.

The installation is performed by specialists of the assignor.

2. Test results

F, [ 100 [ 125 [ 160 [200 [250 |315 | 400 | 500 | 630 | 800 | 1000 | 1250 | 1600 | 2000 | 2500 | 315C
Hz
R, | 30,5 |21.1 [ 23.4 (251|223 |25.1|24.7]12531249|25.0(23.7 [239 |25.7 |278 |306 |314
dB

Sound 70
Insulation [
index gl
R@B) | ol ({1 =TTl ]] ]
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B Frequency f (Hz)
— Rate curve

ASSESSED INDEX OF INSULATION OF AIR NOISE
RW (C; Crr) =27 (-1; -2) dB

Signature: /illegible/
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Annex 5

Joints Air tightness — BDS EN 1026
1. Conditions and details of the test apparatuses
The test apparatures is in accordance to Annex 2
Air temperature in the chamber and laboratory t = 14 °C ;
Air humidity in the chamber and laboratory is 75%.

2. Test results
Joints length — 7.62 m. area of the window 2,40 m?
P, Pa 50 100 150 200 250 300 400 500 600
V., m¥h 38.30 | 58.9 - 4 & . 2 - R
Vi.m’’hm | 4.17 6.81 . " & " , . "
Vw, 15.35 23.9 - - - - - - -
m*/hm?

Air tightness — classification by
- General area — class A2
- length of fixed (non-opening) joints — class A2
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Schedule of the dependence of the relative air tightness and test pressure
Signature: /illegible/

1. the undersigned Stela Svetoslavova Lekova do /
have made from Bulgarian into English of the dp
attached hereto. The translation includes 12 plg
Translator: Stela Svetoslavova Lekova, .. ;

eby certify that this is true and correct translation [
nent- ro!oco:'MJ It-15. 30/06"" January 2016




E‘ E I‘I.-IAWHOMWEHOBATEHCKVI CTPOUTENEH UHCTUTYT - HUCU - Econ

HOTU®ULIMPAHA U3NUTBATENHA NABOPATOPUS
—_— Paspewenve Ne CPD 10-NB 2032 Ha MPPB
WaenTudmrauoner Ne NB 2032 ot perdcrspa Ha Esponefickata koMucus

Peny6nuka Bbnrapus, Codun 1618, 6yn."Hikona Memxos® N 86, Ten.: (02) 858 10 82, paxe: (02) 955 96 38, e-mall; nisl_sofla@abv.bg

INPOTOKO.I

OT IbPBOHAYAJTHO M3NIUTBAHE
HA TUIIA HA IPOJYKT

Ne ITT-15.30 / 06.01.2016 r.

M3nuTBaHETO € HIBBLPILEHO B CHOTBETCTBHE ¢ H3HCKBAHMATA HA HacT BTOpa OT Hapen6a 3a chiecrsennte H3ieKkpans
KbM CTpOCAkNTE M OLEHBAHE ChOTBETCTBHETO HA CTPOHTENHNTE npoayktit (HCUCOCCII), kosto mwbBEXIa
Anpexrtusa 3a crpontennute npoayxru (CPD) 89/106/EEC na Chbaera ya EBponeiickara o6inocr.

Haumenosaune na npoaykra: IIposopeun ot anymuumnesn npodun ,,VIVA ALUMINIIUM SYSTEM?,
nab3rama cucrema S28

Iposssoanren n “BHAC” EOO[J,
BB3JIOKHTEN: rp. Ulymen, Gyn. “Pumku IMpoxon” Ne 68 A
Mscro Ha npousBoacrso: “BHAC” EOO/I,
rp. LUlymen, 6yn. “Puwku [poxon” Ne 68 A
Hoxymenr 3a Bnanaraie Jlorosop Ne 40 /2015 r.
Cucrenma 3a onensisane na Cucrema “3” criacHo npunoienue ZA Ha
ChOTBETCTBHCTO! BJIC EN 14351-1:2006+A1:2010/NA:2015
CrutecTBCHH H3HCKBAHMSA: 3 - XvrveHa, ONMa3BaHe Ha 37PaBETO M HA OKOJIHATA cpena;

4 - 6e3onacka ekcrnoarauus;
5 - 3a1UMTA OT WyM.
ITpo6a 3a n3nursane: »
P Enus Gpoit nposopew ¢ raGapuriu pasmepu 1600/1500 mm. IoapoGum sannu
32 U3NMHUTBAHHUA Npo3opel ca Aanenu B [punoxenue 1.

Mara (nepuon) na masbpmsane ot 24.11.2015 r. 1o 22. 12.2015 r,
HA W3NHTBAHETO:

Pesyarar: IpeacraBenusit oBpazen or npo3open ¢ amymunuesn npopuan ,,VIVA
ALUMINIIUM SYSTEM”, nns3rama cucrema S28 e kumac 0 no

BOAOHENPONYCKANBOCT, kAac C2 mo ycroiiunpoct Ha BATLP, KJIac 2 no

BJ3AYXONPOHHUACMOCT, MPHTEKABA OLEHeN MHACKC Ha H30NMAUHA OT
saywen wiym R, (C; C,,) =27 (-1;-2) dB.

P-n na WJI npu HUCHU: Ynpasuten na HU(SH
(rnac.umi.{s.loposa) (zpodh. 1-p i

pomokonsit cvdvpaca ecuno 12 nucma, Hsgnenerma om smmmmmm o



[TPOTOKOIJI ot nbpBoHayasHO
M3NHTBAHE HA THIIA HA MPOJYKT
NeITT 15.30/06.01.2016 r.

JInct 2 ot Beuuxo 12

3. Xuruena, onazBaHe Ha 31pABeTO H HA OKOJHATA cpeaa

JlaHHU OT U3NUTBAHETO:

1CKB3
Ne Meroa Pesyarar Mucksane
Mepua CBIJIACHO
no TMoxazaren Py 3a OT H3NHTBA- eTamYECky
pen H3NHTBAHE HeTO
cnenndukaun
1 2 3 4 5 6
BJIC EN 12208
Hauck
I Bostonenponycknusoct npu craruuno _—_— BJIC EN 1027 0 :: Bi’;’;ﬂm
" | nangraue* P =100 Pa Meton A SUVRREIL B
[punoxenue 2
Ha npoTokona,
¥ THoapoGuuTe pe3ynTaT oT M3NHTBAHETO ca AANCHH B Ipunoxenue 2.

4. BesonacHa excnioaTanus

Jauuu ot u3nuTsanero:

Ne Mepna Meton Peaynrar I:I:’c“ane
no IMokasaren i ":“ 2 3a OT H3NHTBA- rnftcuo
pen AMHHI H3NHTBAaHE HeTo e
cneunduranun
/ 2 3 4 5 6
I. | YcroitunBoct Ha BaThp*
1.1 | edopmauwmu (f) Ha kpusoto BJZIC EN 12210
CNpAMO pamMKaTa NpH HaToBapBaHe 3a knac C2;
OT BATHP ¢ Haysrane P =+ 800 Pa: P=:+800 Pau
f<1/300L
- I-Ba Beprukanua oc (1.2); Hia B/IC EN +1,94/-1,24 <+5,07
12211
- II-pa seprukanua oc (1.5); +4,38 /-4,02 <+5,07
- IlI-pa BepTHkanua oc (T.8). +1,17/7-0,33 <+5,07
1.2 | Iloseaenue npy nosrapsiwo ce 50 DyHKUHOHAN- BJC EN 12210
M5TH [OJIOKHTENHO W OTPHLATENTHO HHTE KauecTsa 3ana3saue Ha
Hansaraue ot 400 Pa BJIC EN M BpL3KHTE ¢ bynkunonan-
- 12211 obkoBa ca HHUTE KayecTBa
3ana3eHy Ha npo3opeia
H BPBL3KUTE ¢
o0koBa
1.3 | Besonactocr npu Oyps npu = BIIC EN DyHKLHOHAN- BJAC EN 12210
€AHOKpaTHO Hanarade 1200 Pa 12211 HHTE KayecTsa 3anassane na
H BPL3KHTE © (ynkumuonan-
obkoBa ca HHTE KavecTBa
3anaseHH Ha npo3opeua u
BPBL3KHTE ¢
o0kona
*  ToapoBhute pesyatati ot usnnTeanero ca nageiiv 8 [Mpunoxenue 3,

7




[MTPOTOKOJI ot nbpBOHAYAIHO

JIuct 3 ot Bcuuko 12

M3IIMTBAHE HA THMA HA TPOIYKT
NeITT 15.30/06.01.2016 1.

3. 3amuTa oT WYM

JlaHHM 32 U3MUTBAHETO:

N Merox Pesyarar HMsucksane
[iaiaren Mepua ik oT ChIacHo
o eqUHHNA H3MHTBAa- TexHHuecKa
pen H3NHTBAHE
HETO cneundnranns
i 2 3 4 5 6
l. | Msonauma  or  Bb3aywen wmym* - dB BJICENISO | 27(-1;-2) -
[lperernen uHmexkc 1a wusonauus or 10140-2
BB3/lyLueH wyM, Rw (C; Cy,) **
*

[Tonpo6uuTe pesynTaT OT H3INUTBAHETO ca JaficHH B Mpunoxenue 4,

** IlpeTernennaT HHACKC Ha H3OMAIHA OT BL3AYLIEH wyM, Rw (C; Cy,) dB, ce onpenens caraacko BJC EN ISO 717-1.

6. MKoHOMHS HA €HEPrHsl H TOMIOChXPAHEHHE (enepruiina edekTHBHOCT)

JlaHHH 32 U3NUTBAHETO:

Ne MeTon Peaynrar Hauckpane
Mepna CBIVIACHO
no ITokasaren 3a OT H3NHTBA-
eAHHHIA TeXHH'ecKa
pen H3INHTBAHE HETO
cnenHpuKanns
! 2 3 4 5 6
1. | Bu3ayxonponuuaemoct * Kknac B/IC EN 1026 2 BJIC EN 12207

Hauckpanuara
ca JaJIeHH B
Ipunoxkenue S
Ha [IpOTOKONa.

*

[ToapoGuure pesyntati ot n3nuTBanero ca gaaeu s I1 pHiloKeHHe 5,

H3nonzeana Texuu HecKa QOKYMEHTaAluA:

BJIC EN 14351-1:2006 +
+A1:2010/NA:2015

BJIC EN 12211:2003
B/IC EN 1027:2003
BJIC EN 1026:2003

BJIC EN ISO 10140-2:2010

BJIC EN 12210:2003

“Tlposopuu 1 Bpati. CTanaapr 3a npoayKr, TexHuecKky XapaKkTePHCTHKH.

Hacr 1: Iposopuu u BbHIWHK Bpaty Ges XapaKTCPHCTHKU 3a YCTOHYMBOCT Ha
OI'bH M/HJIH MPOTYCKaHe Ha AWM’

“Iposopuy u BpatH. VeToHumBacr Ha BATHP. MeTox 3a usnutsane”;

“Ilposopuu u Bpatu. Bopouenponycimsacr. Meron 3a usnurpane”;

“Ilposopuu u Bpatu. Buaayxonpouuuaemocr. Meron 3a uanurpane”;
“Akyctuka. JlaGopaTopHo u3me

PBAHE Ha 3BYKOM30/IAUMATA HA CTPOMTENHM
enementu. Yacr 2: Msmeppane u

4 H30/1aLUHATA OT BB3AYLIEH WyMm

»I1po3opuw u Bpaty. Yeroiuupocr wa BATEP. Knacuguxauus”; )

/.



[TPOTOKOJI or nspBoHayanHo Jlucr 4 ot Benuko 12
H3IIUTBAHE HA THIIA HA MIpOAYKT

Ne ITT 15.30/06.01.2016 .

BJAC EN 12208: 2003 "Ilposopuw 1 Bpat. Bononenponyciusoct. Knacudukauus”;
BJIC EN 12207:2003 »I1po3opuy 1 Bpat. Bragyxonponuuemoct. Knacudurauus”;
BJIC EN ISO 717-1:2013 “Akyctuka. OucHKAa Ha 3BYKOM30JIALMATA B CrPAAM M HAa GTPOMTENIIH

eneMeHTH. Hact 1: M3onauus ot su3ayumies wym”;

H3Bbpmnng u3nursiiero: P-n na WJI npu HUCH
1. unx.0.Casos
2. rmac.umi K.Inyfikga

3. non.mmxk.b.Canynos e

-



[TPOTOKOJI oT nspBoHavanto JIuer 5 ot Beuuko 12
H3MMTBaHE Ha THIIA HA TIPOAYKT
NeITT 15.30/06.01.2016 .

Ipunoxenue 1

Maunn 3a H3ANHUTBAHHUSA NPo30Opel

Haumenosanue na npoaykra: [Iposopen or anrymunuesn npopumn ,,VIVA ALUMINIIUM
SYSTEM?” Ins3rama cucrema S28

Onucanue Ha m3nursanus o6pasen: ITposopew ¢ ase XOPH30HTAJIHO MIB3rallii ¢e KpuJia ¢:

rabaputan pasmepu — 1600/1500 mm;

OCTBIUIABAHE — CTRKJIONAKET ¢ 0bma aebennna 20 mm (4 mm crekno 6o, 12 mm
BB3AlyliHa MeX)uHa, 3ansirHeHa 90% c Argon, 4 mm cThKII0 CBHEPIKH);

u3nomsBany Al npodunu:
* Kaca gBoitHa — 2802;

* KpHJIo mis3rane — 2803;
* Kanak kpuio — 2805;
YILIETHEHHS:

* GO2 — nabusna ryma.

3abeneacka: TloapoOHU YepTEKH 32 U3NUTBAHIA obpaser ca noxasanu Ha cTp. 6 u ctp. 7.

///}m )



[TPOTOKOIJI ot nbpBOHaYaIHO Jluct 6 or Benuko 12
W3MUTBAHE Ha THIA HA IPOJYKT

NeITT 15.30/06.01.2016 .

VIVA

ALUMINIUM }
SVSTEMS |

< TNTB3rAIIIA CUCTEMA S28

% gl e gé_ 1600

1600

Ma



[TPOTOKOIJI ot nbpBoHAYasIHO
M3IIMTBAHE HA THIA HA TIPOJIYKT

NeITT 15.30/06.01.2016 1.

Jluct 7 or Beuuko 12
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[TPOTOKOIJI ot nbpBoHaYaIHO
M3MUTBAaHE Ha THIA HA TPOAYKT

Ne ITT 15.30/06.01.2016 r.

JIucr 8 ot Bemuko 12

[Ipunoxenne 2

BojionenponyckanBocT npu cTaTHYHO HanAraHe — BJIC EN 1027

1. YenoBusi Ha M3nnTBaHE M IAHHH 32 H3NHTBATEAHATA anaparypa

Msnursanero e npoBeaeHo Ha creHn cuctema “Rosenheim” Tum “VH AE”
“HOLTEN”, namupam ce B naGoparopus “Crpourenta usnka”

Ha Qupma
npu HUCHU EOOJI. Crennsbt

¢¢ CLCTOH OT KaMepa W MyiT 3a M3MepBale W ynpapieHnue. Vsmepsarennara Kamepa e
BB3/LYXOILIBTHA H CaMO €AHA OT CTPAHWTC H € OTBOpeHa. 3aTBapSHETO Ha Tasm CTpaHa ce
OCBINCCTBABA PE3 MOAXO/IAIIO 3aKPENBAHe HA H3HTBAHHA TIPO30OPELL, OPHEHTHPAH C BBHHILHATA

CTpaHa KbM Kamepara.

Msnursannat nposopen (o6paselr) ce 3axpama Ksm AMCTAHUHOHHUTE CIEMEHTH (CTpaHH
Ha KaMmepaTa) MOCPEACTBOM PhUHH CTerd. JIoBpoTo yIbTHe N!E MCXAY pamKaTa Ha po3opena
H CTCHHTC Ha KaMepaTa €€ NOCTHIa ¢ MUKPOIIOPECTH KaY4YKOBH YIILTHHTEIH,
Kosnnyectso Ha Bopara — 2 dm?® Ha 1 m¥/min.
Temneparypara na Bb3ayxa B kamepara u nabopatopusrat =16 °C.
Bnaxuoct na BB3/1yxa B naGoparopusra 65 %.

2. Pe3y.sraTH OT H3INHTBAHETO

Paszjuka B

2-Ta min

HAJSITAHETO poasnxu- Pesyarar ot Knacu- Hzncksanug
MEeK/ly KaMepaTa | TeJHOCT, Haboaenuero huka- BJIC EN 12208
H BBHILHATA Ha BbTpeIIHATA M
CTpaHA HA min NOBBPXHOCT Ha
nposopeua, npozopena
Pa
- - - 0 Be3 usucksane
0 15 I[lponycka Boxa Ha 1A Ma ne nponycka Boga

15 min

VAl



ITPOTOKOIJI ot mbpBoHAYaIHO Jluer 9 ot Benuko 12
M3IHTBAHE Ha THIIA Ha POAYKT
NeITT 15.30/06.01.2016 1.

IIpunoxenue 3

YeroiiunBocr Ha Barsp — BJIC EN 12211

1. YenoBus Ha H3NUTBAHE H AaHHH 32 anaparypara 3a H3INHTBaHe
M3uuTBatenHuAT CTEH M KaMepaTa 3a H3MUTBAHE ¢a CHIVIACHO [Mpunoxenue 2.

Temneparypara Ha Bh3/lyxa B kaMepaTa 1 naboparopustae t=15 °C,
BrnakHocTTa Ha Bb3/tyXa B Kamepara u jlaGopatopusta e 72 %.

2. ManutBane Ha aedopmanuu

Msmepsareto Ha pedopmanuute (MpemecTBaHuATa) HA NMHEHHUTE eNEMEHTH 110
BHCOYMHA HA KPHUJIaTa Ha IPO30pella € H3BBPIIEHO ¢ MOMOIITA HA YaCOBHMKOBH HHIWKATOpH 3a
npemectsate Tun TGL 7682 (npoussoxcreo na SUHL - Tepmanus) ¢ Tounoct 10 0,01 mm.

1600

1600

Cxema Ha pasnonaraHe Ha YacoBHUKOBUTE MHOuKaTopu



[TPOTOKOIJI ot nspBoHaYanHo Jlner 10 or Beuuko 12
M3MUTBAHC HA TUIIA Ha TIPOAYKT

NeITT 15.30/06.01.2016 1.

Pesyarati or M3nuTBaHHNATA

Pa3nuka B HaJsiraHeTro
MeKIy KaMepaTa u
BBHIUHATA CTPAHA A

I-Ba Beprukanna oc

f (foer) BT.1,

f (for) B 1.2,

f (foer) BT.3,

mm mm mm
nposopeua, Pa
+400 /-400 +0,56 /-1,28 +1,15/-1,05 +0,39 /-0,67
(+0,16/-0,34) (+0,20/-0,51) (+0,34/-0,49)
+800 / -800 +1,18/-1,73 +3,20/-2,94 +1,34/-1,21
(+0,34/-0,44) (+0,49/-1,09) 67(+0,79/-1,14)
Il-pa Beprukanna oc
f (foorr) B TA, f (foer) B T.5, f (foer) B T.6,
mm mm mm
+400 / -400 +2,58/-2,45 +1,55/-3,56 +2,08 /-1,88
(+1,16/-0,16) (1,07/-0,15) (+1,18/-0,05)
+800/-800 +2,61/-3,60 +7,12 /-7,30 +2,92/-2,95
(+0,24/-1,36) (+0,32/-1,12) (+1,23/-1,36)
III-ta Beprukanna oc
f (foer) BT.7, f (fo:) B T8, f (fie)BTY,
mm mm mm
+400 / -400 +1,25/-1,33 +2,60/-2,08 +1,51/-1,74
(+0,24/-0,59) (+0,54/-0,96) (+0,86/-1,08)
+800/-800 +2,88/-1,62 +3,84 /-2,39 +2,46 /-2,50
(+0,54/-0,61) (+1,02/-1,05) (+1,52/-1,64)

3. MsnuTBane Ha NOBTAPSINIO CE MOMOKHTEIHO I OTPHLIATEJIHO HANSraHe
MsnutsaneTo e npoBeseno npu Hansraue ot £400 Pa, noBrapsumo ce 50 neTH.

Ilpu usnurBanero Ha nmosrapamo ce 50 nbLTH OTPHLATEITHO U MOJIOXKUTENIHO HAJSAraHe OT
400 Pa, nokasranio moBeACHUETO Ha NPO3OPELa IPH YZapH Ha BATHD (HATHCK M 3aCMyKBaHE), He
Ce ABHXA ICPCKTH 1 yBPENIaHHs, BIOUIABAILY EKCIIOATALMOHHITE KAYeCTBA Ha nposopena.

4. Usnursane na 6esonacuocr /Gyps/

Msnutsanero e npoBejieHo ¢ eNHOKPATIO MONOKHTEIHO U OTpHUIATeJIHO HauArane +1200 Pa.

Ilpu wmsnursane na Gesomacocr mpu Oyps He ce siBuxa YBpeXIanud, 3acTpallaBariy
(byHKUMOHANHKMTE KAYECTBA H LEJIOCTTA A nposopena.



ITPOTOKOIJI ot nbpBoHayanHo

Jluct 11 ot Bcuuko 12

H3[IUTBAHE HA TUIIA HA POJYKT
Ne ITT 15.30/06.01.2016 r.

IMpunosxenne 4

3Bykousonauus ot e3aymen mym — BJIC EN ISO 10140-2, BAC EN ISO 717-1

L. YciioBust Ha H3NHTBAHE H AAHHH 32 ANAPATYPATA 32 H3NNTBAaHe
M3mepeaneTo e mpoBe/icHO B 1aGopatopus “Crpoutenua pusuka”;

0O

0 O 0 0

TEMIIEpaTypa Ha Bb3/lyXa B kamepute t = 12 °C; BraxHocT — 69 Y%:;
Kamepa BHCOKO HUBO V = 170 m?;

Kamepa HUCKO nuBo V = 119 m?;

3anmbjiBaila creHa ¢ Rw = 50 dB;

aKyCcTH'4Ha anmapatypa Ha pupma “Bproen n Kep” - Jlanus:

- QHAIIM3ATOP 3a CTPOMTENIHA aKyCTHKA THIT 44 18;

- MHKpooH THn 4166;

- MHKpo(oHen npenycnnsaren tan 2916;

- U3TOYHHMK Ha 1uyM THII 4224,

Monraxsr e H3BBPIUICH OT CHEIHAIMCTH Ha BB3JIOKUTE .

2. PesyaraTu oT M3NHTBaHETO

f,Hz ] 100 | 125 | 160 |200 | 250 | 315 | 400 | 500 [630 | 800 | 1000 [ 1250 | 1600 | 2000 | 2500 | 3150
R,dB |30,5 21,1 | 23,4 | 25,1 [ 22,3 | 25,1 [ 24,7 [ 253 [ 24,9 [ 25,0| 23,7 | 23,0 | 25.7 27,8 | 30,6 | 31,4
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Yecrora f[Hz]

— Hopmartusua kpusa
— Pesynrar _

OUEHEH MHAEKC HA M30JIALMSI OT BB3AYILEH LIYM .
Rw (C; Cyr) =27 (-1; -2) dB ﬂﬁﬂ "




[TPOTOKOJI ot nbpBonayaito Jluct 12 ot Beuuko 12
M3MIUTBAHE HA THIIA Ha MPOAYKT

Ne ITT 15.30/06.01.2016 .

[punoxenue 5

Bu3nyxonpounuaemocr na ¢pyrure - BJC EN 1026

1. YcaoBus Ha M30UTBAHE M JaHHN 32 anapaTypara 3a H3NHTBAHE
Anapatypara 3a U3IMTBaHe € chrIacHo Ilpunoskenne 2.

Temneparypara Ha Bp3)1yxa B KaMepara u ylabopatopusrta e t = 14 °C,
BiraxnoctTa Ha BB3ayxa B kKamepara u nabopartopusta ¢ 75 %.

2. Pe3yaTaTH oT H3NUTBAHCTO

Hbixuna Ha Gyrure — 7,62 m, non Ha nposopena — 2,40 m?

P, Pa 50 100 150 200 250 300 400 500 600
V, m*h 38,3 58,9 - - - - - 5 -
Vi, m*¥hm | 4,17 6,81 - - - - 2 = -
Vy,m¥hm? | 15,5 23,9 - - - . s - .

Bw3nyxonponycknupocr — KJIacH(HKanus Ha 11po30pena no:
- o0ma oy — kiac 2;
- ABIDKHHA Ha oTBapseMu (yry — xiac 2.
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r pacbuxa Ha 3aBHCHUMOCTTA MEXAY OTHOCHUTEIIHATA Bb3AYXOIPOHHIAEMOCT
H H3NHUTBATEJIHOTO HAAraHe



